EC. IL DIV. 41002
S S SEC. II 00-2000

| R T PARTS CATALOG
c l. l N T o N 4‘”-2000 BASIC Revised May, 1961

4190-2000 TYPE Supersedes Dec., 1959
G EM

PRINTED IN U.S.A.



BEC. 11, DIV. 4100-2000 E 8

B TE R -1
PARTS CATALOG A
Revised May, 1961 4100-2000 BASIC

Supersedes Dec., 1959 4190-2000 TYPE
G EM

CLINTON

There are five Basic Types of the 4100-2000 and 4190-2000 Series Engines covered by this Basic Parts List. Parts not used on all types are
noted. These types are shown as follows: Serial Number Suffix "A''-referred to as Type A, Serial Number Suffix "B"-referred to as Type B,
Serial Number Suffix ""C'"-referred to as Type C, etc.

NOTE: See page '"a'' on ""How to Identify Your Clinton Engine."

Ref. No. Part Description IBM No. Part No. Quan.
1 AXLE ASSEMBLY-Camshaft (Includes Pin) ........ ... .................. 6-5-5 21310-A 1
2 BEARING-Sleeve (Plate Assembly). .. ............ .. ... iiuiuuinnn. 20-56 21016 1
3 BEARING-Main Sleeve (Cylinder Head) Service Bearing .................. 20-58 90278 1

BEARING+Ball)(Used on 4190-2000) ... .......c.oiitiiiieianennnn 20-4 3670 1
4 BLOCK ASSEMBLY-Cylinder (Used on Types A,B,C&D) .................. 22-183-5 31218-A 1
*BLOCK ASSEMBLY-Cylinder (Usedon Type E) . .................coiun... 22-719-5 92018-A 1
NOTE: Assembly includes Ref. No 89.

5 BREAKER POINTS ASSEMBLY . ........c.ititiiiiinniiniinneeainnnenns P135-6-5 P5735 1

NOTE: Assembly incl. Ref. Nos. 29,53,88 and 108
6 BREATHER ASSEMBLY . ...ttt et s 260-13 6354 1
7 CAMEMagneto Breakerni. 5. . & Ll wliomiodutilc s oo S de Lo o asenereas 157-29 5751 1
8 CAMBHAFT. ... c.picesis BN e s el p e O N 6-24 31010 1
9 CAP & GASKET ASSEMBEY-Fuel .. ..cemmasises s sssssssematasemms s 45-89-5 4517-A 1
10 CAP & GASKET ABSEMBLY-O11 Filler . . :iwas s 555555 s s cramarasmsmoe s 45-110-5 21074-A 1
11 CARBURETOR ASSEMBLY-CLIEON « ooocvmmmane s o6 saa i & 8 @0 smarsismsieoems P39-194-99 P14362 1

For complete identification of carburetors, refer to
Section 111, Div. A, Page 2.

12 CLEANER ASSEMBLY -AIL . ..ottt et ii e 2-9-5 4546-A 1
13 CLIP-IgnitionShorting V8 . aimop o BRaone Bl S arllifaemeubiossne o o aae o ool oie o s 266-28 3499 1
14 CLIP-Coll-HOMUNE ). .« s < oo e oo s § 5 oy ohe s s & s o v i mmerasiesiomeisom s P81-20 P5734 1
15 COIL-Magneto (Without Laminations)(Used on Types A,B,C&D)............ P135-215 P5733-A 1
*COIL-Magneto (Without Laminations)(Used on Type E).................. .. P135-13-5 P5770 1

16 CONDENBER-MAaENCLO: . iovomsiasisi sy o v s 6 555965 Grepsio/iusioissoiis svs s s pusass P135-29-5 P5589-A 1
17 CONNECTOR-Flexible Fuel Line (Carburetor)...............c.coo0iuiun... 69-5 5053 1
i8 CONNECTOR-HO8€ COMECLING « -« v sio.405 95 5 & ot e tnmainiond) § 85 S8 e $8 s g 88 55 69-25 5054 1
19 CORE & BREAKER BOX COVER-Incl. Ref. No. 14 .. ... .. ................ P135-37-5 P5732 1
20 COVER-Dust (Magneto Breaker Points)................................. P45-15 P5743 1
21 COVER=-VAIVE CRAMDET: - cinioriuiosen o v o 6 51w s o s e paronsge siansmm oo sie s s s o5 s o s 45-82 10324 1
22 CRANKSHAFT-Used on4100=2000 ... 0 iiumalsinameemoisis o o xn o s s s se s 46-403 31314-1 1
CRANKSHAFT-Used on 4190-2000 . ..:..:: s aemmmmsssseseesssenss 46-404 31310-1 1

23 DECAL-AIY CIeaner . . %5 05 to s aissm is 65 & 5 5 6% 804 o 8o T we o 58-21 4561 1
24 DECAL-ATTOWhORA " 5« o5 s capmiomnaeliaromsos s o8 0 § 98 401080101010 I0m8o T St 58-25 . 90559 o 2
25 DECAL-HOTSCPOWET i <5 s dasrmniiin s siss 5556 7 o5 ah s mmmimaiasia s 05 s o« o 58-58 90511 1
26 DEFLECTOR ASSEMBLY-Air Cylinder ............ccivtmeimeecrecacnnns 259-56 90504 1
27 DISTRIBUTROR SO 5t o o s i o onberene it oo seBiagars oo 0 5 o p 8a s o KAl vans 220-17 31017-1 1
28 EBBOW -Breather o bt 5ol U v o s ammmsaismsmmeiss ssfgeties o ¢ « o a5 5 5 o ter s impegobloti g 69-23 90610 1
29 PELT-Lubrication: (Cam FOILOWEED)! ..iuetis s« ity 5 o ¢ « s o5 s o isrsmotssasoilives J P94-189 P5742 1
30 FLYWHEEL ASSEMBLY -With-Magnets ....couees scusonessssienas s g 83-10-5 5752-A 1
31 GASKET-Alr Horn 10 Air Cleaner. « coseoowmmuassarss 55555085 ohomieenmes . 94-11 10259 1
32 GASKEET -Alr Horn to CarburBlor ... onehanfumsslsssisnisis s sesmsmsiie ) 94-13 31445 1
33 GABKET-Cylinder Head .. s swiisie oo maleaiie mesd o665 86 65 5 5450 npanranhm 5 94-40 10253 1
34 GASKET-Bearing Plate, .015 Standard .........................ouuan . 94-107 10254 1
Available In . 010.0VErSIZE . . . . o s oo cois o s o 0o a s o b smsmimrisivols & 93-107 10254-1 1

35 GASKET-Asbestos (Carburetor to Block) ....... ..., ; 94-31 6002 1
36 GASKET-Cover Dust(Breaker Points) . .. o vovissosievones «ommpmsimos . P94-241 P5744 1
317 GASBKET-O11 FIHEr Capi-s  « & o oo s plommms s oo o 65655 6 55 85 86w : 94-81 3297 1
38 GASKET-8Spark PG S o 55 s shmsietslo s s s 58 g ssle « & 3 7 § o eraeiie subs e . 94-90 3115 1
39 GASKET-Valve Chamiber COVOr .. . . b seafets 5 s6s 50 5 s s aismomitrs e s 94-103 10251 1
GASKET KIT-Engine OVErNaul . . .. . neie seisiilios & olhislsie e sls o iafs i35 105 56% ; 149-361 91562 1

40 HEADECYUHRARET . . o ieomiepesuisasotel momisiopass imnesiigon e alegE o SalhncFe s s s ihs coseardoat e : 122-17 31011 1
41 (1701340, 8 SR el R e S R S G B e . 69-54 21350 1
42 HOUSING ASSEMBLY-Blower (Usedon Types A& B)..................... 259-152-5 21013-F 1
43 KEY=FIywWheel ...qetomasnthahi ofaletss o o oomiileidiod e sysaraision s b o 45 5 o bee sl 148-4 10339 1
44 LEAD-Hi-Tension, Magneto(Used on Type A, B,C*D) .................... P307-189 P5555 1
*LEAD-Hi-Tension (Used an TyperE) . .::i. v0e iz oommmmativng sesoviosenin P307-194-99 P90761 1

45 LEVER-Speed AdJUSING - . . ..ottt e e 157-83 90584 i
46 LEVER ASSEMBLY-Speed Regulating . .............ooovneeeeeeeone.n. 157-123-5 90585-A 1
417 TINE-Fuel WRIBRIBIelTr S, | e St ol vnrs of msminien S T S s e w5 WRas 554 550 4 5 158-25 6316 1
48 LINK-Carburetor to Afr Vane .............c..cuirivuiuinnsnerorenennanans 159-21 31402 1
49 LOEK-ConneatiBg RoG SCTeW ol oiuniv oooalis ok dhardloiiimisotmminie olviorirpetom sex s 148-7 31432 2
MAGNETO ASSEMBLY-Includes Ref. Nos. 5, 14, 15, 16,19,20,26,36, ..... P268-4-5 P5731 1

53,74, 85, 88, 93, 100 and 108. (Used on Types A, B, C&D)
Printed in U.S. A.



50
51
52
53
54
55
56
57

58
59

60
61

62
63
64
65
66
67
68

69

70
1
72
3
4
5
76
11

78
79
80
81
82
83

84
85
86
87
88

89
90

91

CLINTON

8 . E Resls B8

G EM

4100-2000 BASIC
4190-2000 TYPE

SEC. II. DIV, 4100-2000
PARTS CATALOG
Revised May, 1961
Supersedes Dec., 1959

*MAGNETO ASSEMBLY-Used on Type E, Incl. Ref. Nos. 5, 14, 15,16, 19, 20,

26, 36,53, 74, 85, 88,93, 100 and 108 .. ..
MUFFLERABOINIEt . . " ... ioiuinmnsrinssssnanesinnsnesssnas oes
NUT-Hex, 1/2-20 (Starter Pulley)
NUT - Lock, Muffler
NUT-Terminal Condenser Lead
NUT-Wing (Air Cleaner)
NUT & L'WASHER ASSEMBLY-1/4-28 Hex., (Carb. Mtg.)
PIN-Camshaft Axle .

PIN-Pivot, Air Vane Governor (Used on Type A)
PIN-Pivot, Air Vane Governor (Used on Type B, C, D&!E)
PIN-Wrist

PISTON ASSEMBLY -Standard
NOTE: Assemblies are available in the following oversizes"
IBM Part No. Oversize Listed . Order by part no. and specify

oversize. . 005
NOTE: Piston Assembly incl. Ref. Nos.58, 66, 67, 68 & 69. .010
.020
.030
. 040

PLATE-Name

PLATE ASSEMBLY-Bearing (Used on 4100-2000)
NOTE: Assembly incl. Ref. Nos. 2 and 90)
PLATE ASSEMBLY-Bearing, (Used on 4190-2000)
PLATE-Valve Spring Retainer
PLUG-1/4 N.P.T. (0Oil Drain)
PULLEY-Assembly (Starting)
RETAINER-Valve Spring
RING-Compression, Standard-Order Ring Set
RING-0il, Standard-Order Ring Set
RING-Retainer, Wrist Pin
RING-Retainer, Bearing Hold Down (Used on 4190-2000)
RING-Retainer, Bearing to Crankshaft (Used on 4190-2000)
RING-Retainer Snap Ring (Used on 4190-2000)
RING-Scraper, Standard-Order Ring Set
RING SET-Standard
NOTE: Ring Sets are also available in the following oversizes:
IBM Part No. Oversize Listed . Order by part no. and specify

oversize. .005 .

NOTE: Ring Set incl. Ref. Nos. 66, 67 and 69. 010
.020
.030
.040

RIVET-Tubular (Name Plate)
ROD ASSEMBLY -Connecting
ROPE ASSEMBLY -Starter
SCREEN-Rotating
SCREW-R.H.S.T., 8-32x4/5 (Condenser to Plate)
SCREW-H.H. C., 1/4-20x1 1/4 (Connecting Rod Cap)
SCREW-H.H. Slotted S. T., #8-32x3/8 (Deflector to Block)
SCREW-R.H. M., #10-24x1/4 (Blower Housing to Fuel Tank)
(Used on Types A, B and C)
SCREW-R.H. M., #10-24x6 1/4 (Air Cleaner to Air Horn)
SCREW-H.W.H., 5/16-18x1 7/8 (Cylinder Head to Block)
SCREW-Knurled #8-32x7/8
SCREW-Shoulder, 10-32x3/8 (Lever, Speed Adjusting)
SCREW-R.H. M., #8-32x11/16 (Air Horn to Carburetor)
SCREW & L'WASHER ASS'Y-H.H.C., 1/4-20x1/2
(Blower Housing to Block)

SCREW & L'WASHER ASS'Y-H.H.C., 1/4-20x1 1/4 (Bearing Plate to BL.) .

SCREW & L'WASHER ASS'Y-H.H.C., #10-24x1 (Laminations to Block)

SCREW & L'WASHER ASS'Y-H.H.S.T., #10-32x3/8

SCREW & L'WASHER ASS'Y-R.H.M., #8-32x3/8
(Breaker Points to Breaker Box)

SEAL-Oil (Block)

SEAL-Bearing Plate Assembly(Used on 4100-2000)

SEAL-Bearing Plate Assembly (Used on 4190-2000)

SHIELD-Flywheel

SCREW & L'WASHER ASS'Y-H.H.C., #10-24x1/2 (Valve Chamber Cover) ..

P268-17-5

170-18
183-68-99
183-37
P183-21
183-66
183-29-5
203-20
203-33
203-91
203-63
204-13-5

58-105
215-52-5

215-54
215-136
216-19
219-17
304-135
233-4-99
233-14-99
232-41
232-29
232-30
232-36
233-19-99
149-10

149-157
149-158
149-159
149-160
149-161

244-21
245-102-5
246-13-5
257-2-5
P258-299
258-9
258-95
258-80

268-72
258-88
258-152
258-205
258-105
258-280-5

2658-284-5
258-108-5
258-82-5
258-272-5
P258-297-5

94-178
94-162
94-166
259-318

P91740

p—

4500
5942
4425
P5740
7044
3255-A
10392
10015
90982
6024
31001-A

O S ey e

6530
10047-A

-

10049
10013
3289
12397
3028
6026
6006
6034
21328
21329
6189
6027
10023

b b et pd o ot ot DD ek DD et et

5460
31002-A
4266
90092
P5741
3235
5644
5643

DD DN DD b= b bt s

5636
5654
5863
4440
5677-A
3205-G

BB 4 OO R

5613-G
5682-A
5645-A
5838-A
P5737

- DD DN

10012
3026
3764
90502

ok ot kb




E--R- 1 E 8
vhRis oatiioo 4100-2000 | BasiC
Revised May, 1961 TYPE CLINTON
Supersedes Dec., 1959 4190-2000
G EM
92 SPARK PLUG & GASKET ASSEMBLY (H-10)........ccoiniiiinnennnnnnnn. K267-28-5 K16303-A
93 BPRING-Breaker BOK COVOE . ... i 0ioreaioe sveasniaosingeelsionoscases P263-10 P5745
94 SPRING-Compression (Knurled Screws) ...............civveiiiiiniiiann 263-34 90586
95 BPRING-ALD COVORIGE 0050 o005 v dubmintalosicio sse o e s sswi s sos visomnissn 263-73 90842
96 B RING VU RIvE e o el Lo Do mieca et pearivn & o118 omios role e Tt 263-92 3068
97 BTUD-Cartuvetor MOBREINE .. oo o oo psmpuansomisns v s s ossss s ernse 24-11 5659
98 TANK ASSEMBLY-Fuel (Includes Ref. No.9)(Used on Types A, B) 277-74-5 21380-A
*TANK AND HOUSING ASSEMBLY-Used on Type C,D&E ................. 259-523-5 21001-B
99 PRAPRET -YRIYE . ot s o5 3 s oo e v i 5 0% satin » Al a5 s SaSiae Gl S o 278-5 10009
100 TERMINAL-Jamtite Breaker Points ...............cc0ciiiiinernninnennn P307-230 P5738
101 VAEVESEXBOURL o P minm, oo & romeioietoseincs it sioe s o o oo o 0 0 505 S8 PrpBTt ot oaecn 291-8 10301
VALVE-Exhaust, 010 OVerSIZe . .o v civ v ven s ofdein s sis oisrumsisiomms omoins 292-6 10321
102 VALVE-IORKE & i o S i e oo sneiaponarsiass an s 6 s 5 5 % s 5 o wooiiiaseiiaioiis o o167 2901-17 10302
. VALVE-Intake: 1010/OVerBIZes i ot i, sliwvgsionm dhi e ola o oeiiiioiereihioveioin 292-1 10322
103 VANE-Air Governor (Used on Type A) ........cooiiiiiinneeinineennnnns 107-11 10014
VANE-Air Governor (Used on Type B,C,D&E) ...........coovvvuniininn. 107-30 91033
104 WASHER-1C S VaIVeTK@OPOT 11/: : ol thelvarsolv i ohsisam sieisisslnio s - eisie winiions a/siors 304-134 3291
105 WASHER-BArter PUlley 15 e sl . 1685000 o o voiieloroheis) shess S1ave g e sasiom s wsie 304-132 5941
106 WASHER-Rubber (Screw to Air Cleaner) ............. coovuuiunnennnnnns 304-136 5906
107 WASHER-8peedsAdfusting:. 0 . Jomms 5t s B atefo 8 aoreinns 4 o 3 moiaseveshisbuderm 304-88 3279
108 WASHER-Terminal Condenser Lead: . ... ... e cuesesoeessssesossssas . P304-290 P5739
109 WASHER-Lock (Blower Housing to Fuel Tank) (Used on Types A&B) .... . 304-7 5900

SEC. 1L DIV, 4100-2000

DO b ot et ot DD b b ek et ok ot bk DD et bt DD DD bt et ek et

Noage’



SEC. II, DIV. 4100-2000
S E R 1 PARTS CATALOG

E S
MODEL .
CLINTON 4120;2200 VARIATIONS  govi=ed Juner 1000

MODEL VARIATIONS OF 4100-2000 SERIES

The adaptation of Clinton Engines to a wide variety of uses results in what is known as "Model Variations.” Following is the
complete list of all Mcodels produced up to issue date (shown above). Opposite each Engine Model listed are the Part Numbers
and/or Assembly Numbers for the Series used IN ADDITION TO or IN PLACE OF the parts illustrated and shown on the Basic Parts
List preceding this Model Variations List. Refer to other sections of this Manual when Assembly Numbers are given to find the
Parts List for these assemblies.

8ee page (a) on “How to Identify Your Clinton Engine.”” Use the preceding Basic Paris List except as shown below.

; = s ° ;49 u RO
i3 BRI A P il L H B
= 8 R & HEF A%  Af gs. & 98¢ p3f w4 B A8 ud
3% s 8 °E§ L §°‘§ IR g an'}%, &g 3 °‘§§ % 63

L 28 25 4% ¢ HE <28 ‘g g °f. =8 BF,
EE g Es‘ e B TR Egé magé Eoazi- e s &
Z R 8 2% Z"E §3A = 05 08 mx |i"‘ Ay ot
: 5o 1%EGEg Buidey Bis ISR ESE Br o2l =k B
5 g 82 gef 80F pEfegn wds gfs 53§ 2% BER 2g EiS
S 3) i X2 § <8804, Hme 208 ", of HEE ¥ 8fe
S: @ 5% §ephdr FULEER SapRep Bt HD AR o4 O
S-g o) E‘gg 2%“' mg.;; éggsné ag;,; < g Eéﬂ ﬂ'::g' %28 gf %E
3 55 wig sl EsUEE. Bepedyi.y EX gAC Ds Bl
gs 5 aii Bii 585 S3sEES EiB 523 Egf 50 Bis B2 5is
<] b E a o A 3] 3] & s a b3 =

4100-2101 P90996 21013-F : i

4100-2102 SK-560 P90996 21013-F

4100-2103 Note 3 SK-560 P9099%6 21013-F

4100-2104 SK-560 P90996 21013-F

4100-2105 10048-A. P90996 21001-B

4100-2108 NO VARIATION-—USE BASIC PARTS LIST

4100-2107 Notes 4, 5,6 P90996 21013-F

4100-2108

4120-2000 Note 2 31302-1 3552 9:00

4160-2000 Note 2 31306-1 ; 10049 3800 9:00

4160-2100 Note 2 31316-1, SK-560 P90996 21001-B 3800 9:00

4190-2000 Note 1 31310-1 3670 10049 s

4190-2100 Note 1 31319 3670 10049

4180-2101 Note 1 31312 3670 10049

4190-2103 Note 1 313101 3670 10049 P9099%6 21013-F

4190-2104 Note 1 31310-1 3670 10049 P90996 21013-F

- 4190-2105 Note 1 31310-1 3670 SK-560 10049 P909%6 21013-F

4190-2108 Note 1 31318-1 3670 10049

4190-2107 Note 1 31318 3670 10049 P90986 21013-F

4190-2109 Note 1 X 31318-1 3870 10049

4190-2110 Notes 1,4,7,8 31218-D 31319 3670 10049

NOTE 1—Use 21328 Ring (Retaining), 21329 Ring (Retaining), 6189 Spacer, 3764 Seal (Oil).

NOTE 2—Use 3136 Seal and 91561 Gasket Kit.

NOTE 3—Use 21351 Horn (Air), 5052 Elbow, 4533 Tube (Breather).

NOTE 4—Use 10080-A Body (Muffler), 10075 Nut (Muffler), 10068-A Cover (Muffler), 5861 Bolt (Muffler), 5868 Nut (Wing).
NOTE 5—Use 4182 Switch, 12409-A Wire Assembly.

NOTE 6—Use K15379-A Spark Plug (Resistor).

NOTE 7—Use 21301 Stellite Exhaust Valve; use standard exhaust valve as intake valve; 31512 Insert (Stellite Exhaust).

NOTE 8—Use 31012 Head (Cylinder), 21000-A Housing Ass'y (Blower), 12368-A Tank Ass'y (Fuel), 5054 Elbow (Hose Connecto'r),
4584 Valve (3-way), 3576 Nipple (Close), 5053 Connector (Hose), 5052 Elbow (Hose Connector), 21352-A Bracket Ass'y,
7943 Strap (Fuel Tank) (2), 5613-G Screw & L'Washer Ass'y (2), 5450 Nut, 4517-E Cap Ass'y (Fuel), 6316 Line (Fuel), 3496
Decal (Gasoline), 3497 Decal (Kerosene).

PRINTED IN U.S.A. DIV. 4100-2000 PAGE 1



